
!"#$%&'()*#%+!,-.-
/--012-%34564%78-
/--91-:%34564%79-%
/;<=%%<%>?5;%$'#)4

@"&'"5%A#"&B(CBBC4&%DE=F
!"#$%#&'()*#+,-#./0,12##,2345'#0603'7#######
!"#89##:';#<421"=,;'-#>-6#=,?3'-##@A!B!CD
!"#E'43#0),'?>###########################@A!!BFGD
!"#HIJ#;-4(5'3#########################@A!!BFKD
!"#$F#L,;-4"71/23#####################@AFBMBD
F"#$F#=?42N'#2/3########################@AFBBMD
8"#.'2>'-#O40)'-#######################@AFB!BD
C"#$FPMQ#)'P#0(-'O####################@AFBBFD
M"#$C#;/3312#)'4>#0(-'O##########@AFBCRD
!"#$F#0342>#1==#03/>#################@A!QBM8D
!"#$K#=?42N'#2/3# @AFB!RD
!"#$KPCB#)'P#0(-'O @AFBFKD#
!"#!*M9#P#!"!*C9#S##0T4('-# @A!BB!QD
!"#F#T4N'#,203-/(3,12###
Note: The C.A.R.B. Exempt sticker must be
attached under the hood in a manner that is

easily viewed by an emissions inspector.

NOTE: Professional installation
is required on this specific part
number!

74&G#"$'5"$C4&BH%F4'%I"6*%J'B$%K'#>I"B*L%$I*%)*B$%*&GC&**#*LM
L?&41K#46*&%>45L%"C#%C&$"N*%B?B$*(%"6"C5")5*;

!5*"B*%>I*>N%$I*%>4&$*&$B%4O%$ICB%)4P%C((*LC"$*5?;
%'T1-3#426#>'='(3,L'#1-#7,00,2N#T4-30#31#3)'#+/3)1-,U'>#V2W'2#
&'()21?1N6#>'4?'-#61/#T/-()40'>#3),0#T-1>/(3#=-17X
Y'=1-'#,2034??,2N#426#T4-30#1=#3),0#0603'7Z#T?'40'#-'4>#3)'#,203-/(3,120
3)1-1/N)?6X##V=#61/#)4L'#426#[/'03,120#-'N4->,2N#,2034??43,12#T?'40'
(1234(3#3)'#>'4?'-#61/#T/-()40'>#3),0#T-1>/(3#=-17X
V2034??43,12#\]H^#-'[/,-'#017'#7'()42,(4?#05,??0X##+#[/4?,=,'>
7'()42,(#,0#4?O460#-'(177'2>'>X
_\1#213#433'7T3#31#,2034??#3)'#,2345'#0603'7#O),?'#3)'#'2N,2'#,0#)13X
&)'#,2034??43,12#746#-'[/,-'#-'71L4?#1=#-4>,431-#=?/,>#?,2'#3)43#746
;'#)13X
V2W'2#&'()21?1N6#1=='-0#4#?,7,3'>#?,='3,7'#O4--4236#31#3)'#1-,N,24?
T/-()40'-#4N4,203#>'='(30#,2#743'-,4?0#42>#O1-57420),TX#:4--4236
(?4,70#7/03#;'#)42>?'>#3)-1/N)#3)'#>'4?'-#=-17#O),()#3)'#,3'7#O40
T/-()40'>X##
V2W'2#&'()21?1N6##MCC#`,12''-#`?4('#`17124Z#I+#G!RFK#J^+

Please check the contents of this box immediately.
Note:  This intake system was Dyno-tested with an Injen filter and

Injen parts.  The use of any other filter or part will void the 
warranty and CARB exemption number.
Parts and accessories are available on line at “Injenonline.com”

NOTE: Professional installation is required on this specific part number! Disconnect the 
Battery before installation. Injen strongly recommends that this system be installed by a 
professional mechanic.  

MR Technology, “The World,’s First Tuned Intake System!”
Optimum performance, Factory safe air/fuel ratio.

Tools required:
1. 8mm nut driver
1. 10mm socket
1.  Flat head screwdriver
1.  Phillips screwdriver
1.  Pliers
1.  Ratchet
1.  Ratchet extension
1.  T25 Torx bit



A) With 10mm socket or wrench, loosen and remove the bolt holding in stock
intake tube.
B) With flathead screwdriver, loosen the clamp on turbo coupler.

Disconnect the vacuum line from the intake plenum.

Complete stock air box shown. 

With flat head screwdriver, loosen both clamps on the stock intake tube.

Figure   2 Figure   3

Figure   4 Figure  5

Disconnect the MAF sensor harness. Loosen the vacuum bracket assembly using 8mm nut
wrench or socket.

Pull back the factory coupler from air box.

Figure   6 Figure   7 Figure   8

Set aside the complete vacuum assembly on top of
battery. This will allow for easier removal of the air
box.

Pull back vacuum valve away from bracket. Loosen the remaining bolt holding in the vacuum
bracket assembly. 

Figure   9 Figure   10 Figure   11

(A)
(B)

Part# SP9080  Page 2



Remove the Complete air box by sliding towards the
side of the vehicle. This may require some force. Take
caution when removing. 

Disconnect the crank case port from the stock intake
tube.

Loosen the 2 screws holding in the MAF sensor
assembly using t25 torx bit.

Disconnect both the ECU harness.

Loosen the screw holding in the ECU harness
attached to the air box using t25 torx bit.

With 8mm socket and ratchet, loosen the 2 bolts hold-
ing in the factory scoop.

Lift and remove the air scoop from the vehicle.

Remove the MAF sensor assembly.

With 10mm wrench, loosen the bolt holding in the
stock intake tube bracket. 

Figure   12 Figure   3 Figure   14

Figure   15 Figure   16 Figure   17

Figure   18 Figure   19 Figure   20

Remove the stock intake tube from vehicle. With T25 torx bit, loosen the 2 screws below the air
box grommet securing the ECU harness bracket.

Re-install the vacuum assembly back into vehicle.
Make sure everything is connected.

(A)

Figure   21 Figure   22 Figure   23

Part# SP9080  Page 3



Loosen the 8mm screw above head light. Install and position the new ECU bracket assembly to
vibra mount and insert above headlight.

With T25 torx bit, loosen the four screws holding in
ECU. 

Install the ECU as shown above, and secure using
the provided M6 hex screws and nuts. 

With provided M8 screw and nut, attach and secure the
tab on heat shield. Tighten using 13 mm socket or
wrench.

Tighten the stand off stud using provided M6 nut and
washer. 

Install the M6 stand off stud, to factory air box grommet. Install the heat shield and position to the factory
position.

Install the provided spacer to other grommet.

Re install the screws from step 23 and secure. 

Carefully remove the ECU. 

Loosen the bolt holding the harness bracket, and
replace with provided M6 vibra mount.

Figure   24 Figure   25 Figure   26

Figure   27 Figure   28 Figure   29

Figure   30 Figure   31
Figure  32

Figure   33 Figure   34 Figure   35

Part# SP9080  Page 4



Secure the bracket using the original bolt from step
33. Secure the remaining side using provided M6 nut
and washer.

With security bit removal tool or pliers, loosen and
remove the 2 screws holding in the MAF sensor and
remove.

Install the MAF sensor into the new injen intake tube
and secure using the provided M4 button head
screws.

Loosen the bolt on engine for new intake bracket to be
secured.

Install the air filter to the intake tube and tighten using
8mm nut driver.

Reconnect the MAF sensor harness.

Figure   36 Figure   37 Figure   38

Figure   39 Figure   40 Figure   41

Reconnect the crank case port to new fitting on intake
tube. 

Install the intake tube to factory turbo coupler. Secure the intake bracket using provided washer and
tighten. Connect the vacuum line from step 5.

Secure and tighten the intake tube using flat head
screwdriver.

Figure   42 Figure 43 Figure   44

Figure   45

Part# SP9080  Page 5



2; JT12#(17T?'3,12#1=#3)'#,2034??43,12Z#-'(122'(3#3)'#2'N43,L'#;433'-6#3'-7,24?#;'=1-'#61/#034-3#3)'#'2N,2'X##
/; +?,N2#3)'#'23,-'#,2345'#0603'7#=1-#3)'#;'03#T100,;?'#=,3X##]2('#3)'#,2345'#)40#;''2#T-1T'-?6#=,33'>#(123,2/'
31#3,N)3'2#4??#2/30Z#;1?30#42>#(?47T0X

8; `'-,1>,(4??6Z#-'()'(5#3)'#4?,N27'23#1=#3)'#,2345'#0603'7#42>#745'#0/-'#3)'-'#,0#T-1T'-#(?'4-42('#4-1/2>
42>#4?12N#3)'#?'2N3)#1=#3)'#,2345'X##.4,?/-'#31#=1??1O#T-1T'-#74,23'242('#T-1('>/-'0#746#(4/0'
>474N'#31#3)'#,2345'#42>#O,??#L1,>#3)'#O4--4236X

9; ^34-3#3)'#'2N,2'#42>#?,03'2#(4-'=/??6#=1-#426#1>>#21,0'0Z#-433?'0#42>*1-#4,-#?'450#T-,1-#31#345,2N#,3#=1-#4#3'03
>-,L'X##V=#426#T-1;?'70#4-,0'#N1#;4(5#42>#()'(5#3)'#L4(//7#?,2'0Z#)10'0#42>#(?47T0#3)43#746;'#(4/0,2N
?'450#1-#-433?'0#42>#(1--'(3#3)'#T-1;?'7X

<; I)'(5#3)'#=,?3'-#=1-#'P('00,L'#>,-3#;/,?>#/TX##I?'42#1-#-'T?4('#3)'#=,?3'-#O,3)#42#1-,N,24?#V2W'2#=,?3'-#@(42#;'#
;1/N)3#12"?,2'#43#a,2W'212?,2'X(179DX##I12N-43/?43,120b##c1/#)4L'#W/03#(17T?'3'>#3)'#,2034??43,12#1=#3)'#;'03##
,2345'#0603'7#01?>#12#3)'#74-5'3X####H2W16#3)'#4>>'>#T1O'-#42>#T'-=1-742('#1=#61/-#2'O#,2345'#0603'7X

Part# SP90080  Page 6

Congratulations! You have just completed the installation of this MR Tech Injen
intake system. Periodically, check the fitment of the intake system and make
required adjustments.  Failure to conduct regular maintenance will void the war-
ranty of this intake system.

Figure   46


